B 3L 5 b PR R KR T A28 R AT
National Taipei University of Technology, Institute of Mineral Resources Engineering
By 7 R 3 4 Material’s Testing Report
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Applicant : Sinjing Co., Ltd. (Ruixin Quarry)
LR 2HEER (D)

Sample Type : Taiwan Black Jade (3)
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Date Issued : 2022/02/07
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Equipment : XRF

#% B #& FE(Testing Results)
_________ Mg {8 | Fe 1 G ]
20.6492% 20.2930% 10.1995% 0.6825%
__________ cCr Nl Mn NV
0.4671% 0.4132% 0.2968% 0.2474%
__________ Al | ... ¢ | B | C |
LESE 0.1677% 0.1145% 0.0266% 0.0236%
Element | Bofee ton o BB o 1 sb | Cu ]
0.0089% 0.0034% 0.0026% 0.0013%
L T As | . Hg |
0.0010% 0.0009% 0.0008% 0.0004%
_________ Mo | Rb
0.0003% 0.0002%
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Product: Urn made of Taiwan Black Jade mined by Ruixin Quarry
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Place of Origin: Hualien Coun F.i%a?_nw R
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'3?',1“’""“ essional Mining Engineer : Tsai, Sui
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